ASSESSMENT OF EMERGING POLLUTANTS IN SKUDAI RIVER AND ITS
TREATABILITY AT DOWNSTREAM WATER TREATMENT PLANT

JUHAIZAH TALIB @ HARUN

UNIVERSITI TEKNOLOGI MALAYSIA



ASSESSMENT OF EMERGING POLLUTANTS IN SKUDAI RIVER AND ITS
TREATABILITY AT DOWNSTREAM WATER TREATMENT PLANT

JUHAIZAH TALIB @ HARUN

A thesis submitted in fulfilment of the
requirements for the award of the degree of

Doctor of Philosophy (Civil Engineering)

School of Civil Engineering
Faculty of Engineering

Universiti Teknologi Malaysia

AUGUST 2021



DEDICATION

This thesis is dedicated to:

Special dedication to my beloved father Talib (@ Harun Lebai Hashim and
my beloved mother Siti Aishah Saidin, for their love and prays, without them none of
[...]
bisfenol A (BPA). Proses penapisan dan pengklorinan tidak dapat menyingkirkan
stirena atau triazina. Trihalometana (THM) yang diklasifikasikan sebagai EDC
terbentuk selepas proses pengklorinan. Dengan menggunakan polinomial pelbagai,
kadar penyingkiran triazina di loji rawatan air telah dimodelkan. Reka bentuk regresi
bukan linear berjaya dilaksanakan untuk model tindak balas sebagai fungsi polinomial
berdasarkan pilihan bebas. Polinomial multivariat selanjutnya digunakan untuk
menjalankan dan menilai keberkesanan proses pengentalan dan pengenapan. Hasil
kajian ini menunjukkan bahawa pelbagai jenis EP boleh didapati di Sungai Skudai.
Walaupun banyak yang berjaya dikeluarkan di loji rawatan air konvensional, lebih
banyak usaha diperlukan untuk memastikan bahawa persekitaran dan kesihatan
manusia dilindungi dari EP berbahaya.

vil



TABLE OF CONTENTS

TITLE PAGE

DECLARATION iii
DEDICATION iv
ACKNOWLEDGEMENT A
ABSTRACT vi
ABSTRAK vii
TABLE OF CONTENTS viii
LIST OF TABLES xii
LIST OF FIGURES Xiv
LIST OF ABBREVIATIONS xvi
LIST OF SYMBOLS Xviii
LIST OF APPENDICES Xix
CHAPTER 1 INTRODUCTION 1
1.1  Background of the Study 1
1.2 Problem Statement 3
1.3 Objectives of the Study 6
1.4 Scope of the Study 6
1.5  Limitation of Study 7
1.6  Organization of the Thesis 7
CHAPTER 2 LITERATURE REVIEW 9
2.1 Introduction 9
2.2 Overview of Emerging Pollutants 9
2.3 Types of Emerging Pollutants 11
2.3.1 Personal Care Products 13

2.3.2 Pharmaceuticals 15

2.3.3 Pesticides 17
2.3.4 Industrial Chemicals 18

viil



24

2.5

2.6
2.7

CHAPTER 3
3.1
3.2
3.3

Emerging Pollutants in the Aquatic Environment

24.1

242
243
244

Analytical Methods

2.4.1.1  Extraction Method

2.4.1.2  Extraction Method using SPE
2.4.1.3  Pre-concentration Step
Emerging Pollutants at Pollution Sources
Emerging Pollutants in Water Environment

Emerging Pollutants in Malaysia

Treatment Technologies

2.5.1
252

Biological processes

Physicochemical Processes

2.5.2.1 Coagulation

2.5.2.2  Adsorption

2.52.3 Membrane

2.5.2.4  Chemical Oxidation

2.5.2.5 Advanced Oxidation Processes

2.5.2.6  Coagulation-Flocculation-
Sedimentation-Filtration Process

2.5.2.7  Chlorination

2.5.2.8  Sedimentation

Multivariate Polynomial Regression

Research Trends

RESEARCH METHODOLOGY

Introduction

Materials and Equipment

Analytical Methods

3.3.1
332
333

334

Identification of an appropriate technique
Solid-Phase Extraction Method

Liquid Chromatography Mass-Spectrometry
(LC-MS) Analysis

Gas Chromatography-Mass Spectrometry (GC-
MS) Analysis

X

18
19
19
24
25
27
27
29
36
36
38
38
39
41
43
45

46
47
47
48
52

55
55
55
59
59
59

62

63



3.4

3.5

CHAPTER 4
4.1
4.2
4.3

4.4

4.5

Experimental Procedures
3.4.1 Preparation of Standard Solutions
3.4.2 Formulation of Extraction Method

3.4.3 Identification and Characterisation of EPs at
Skudai River

3.43.1 Sampling Location
3.4.3.2 Sampling Activities

3.4.4 Assessment of the EPs at Sultan Iskandar Water
Treatment Plant

3.4.4.1 Sultan Ismail Water Treatment Plant
3.4.42 Sampling Activities of SIWTP

Data Analysis

3.5.1 Multi-Linear Regression

3.5.2 Polynomial Multivariate Analysis

RESULTS AND DISCUSSION
Introduction
Identification of Appropriate Techniques

Identification and Characterisation of Emerging
Pollutants

4.3.1 Upper Region of Skudai River
4.3.2 Middle region of Skudai River
4.3.3 Down Stream Region

4.3.4 Characterisation of Styrene

Efficiency of SIWTP Processes in Removing
Emerging Pollutants

4.4.1 Coagulation

4.4.2 Sedimentation

4.4.3 Filtration 103

4.4.4 Chlorination

Water Treatment Process Simulation
4.5.1 Multi-Linear Regression (MLR)

4.5.1.1 Statistical Regression Result for
Triazine

65
65
65

66
68
69

69
69
70
71
71
72

75
75
75

76
83
87
91
93

95
102
103

104
105
105

106



45.1.2

Turbidity testing

4.5.2 Polynomial Multivariate Analysis

45.2.1
4522
4523
4524

4.5.2.5

CHAPTER 5

5.1 Conclusions

Modelling using PMA
Statistical Analysis
ANOVA Results

3D Interpretation for
removal

turbidity

3D interpretations for Triazine
removal

CONCLUSIONS AND RECOMMENDATIONS

5.2 Recommendations

REFERENCES

APPENDIX
LIST OF PUBLICATIONS

X1

107
113
113
114
116

117

120

125
125
126

129

145
271



TABLE NO.
Table 2.1
Table 2.2
Table 2.3

Table 2.4
Table 2.5

Table 2.6
Table 2.7

Table 2.8

Table 2.9
Table 2.10

Table 2.11
Table 2.12
Table 2.13

Table 2.14
Table 3.1
Table 3.2
Table 3.3

Table 4.1

Table 4.2
Table 4.3

LIST OF TABLES

TITLE

Emerging pollutants based on their characteristics
The toxic and ecological risks of Eps

Pharmaceuticals detected in water/wastewater via various
instrumentation (Fatta et al., 2007).

SPE approach used in previous studies

Concentration of EPs in water environmental (Gogoi ef al.,
2018)

Summary of Emerging Pollutants in Malaysia

Removal of PPCPs and EDCs through biological processes
(Gogoi et al., 2018)

EPs Removal by coagulation/flocculation process (Gogoi et
al., 2018)

Removal of selected EPs by the adsorption process

Summary of membranes, processes, mechanisms and
retained solutes

Removal of EPs using nanofiltration
Treatment of EPs using different types of UV-based AOPs

EPs Removal by different oxidising agents (Gogoi et al.,
2018).

Literature review of past studies using MLR
Chemicals used in the study
List of equipment and instruments used in the study

Location, coordinates and land use of sampling stations in
Skudai River

Occurrence of Emerging Pollutants (EPs) along Skudai
River

Concentration of styrene at different sampling points

Detail information of the sampling date, and data at SIWTP
Skudai

xii

PAGE
11
12

16
20

28
31

37

38
40

42
42
44

44
50
57
58

68

77
94

96



Table 4.4 Percentage Detection of EPs found in SIWTP 98

Table 4.5 Drinking Water Quality Standard in Malaysia (full version

in appendix) 100
Table 4.6 Statistical regression result for triazine 106
Table 4.7 Data for Triazine removal 107
Table 4.8 Turbidity results for nine data sets 108
Table 4.9 Statistical MLR results for Turbidity 109
Table 4.10  Turbidity based on 26 sets of observation data 110
Table 4.11  Turbidity removal based on 26 sets of observation data 111

Table 4.12  Statistical analysis of the experimental results 114

xiil



FIGURE NO.

Figure 2.1
Figure 2.2

Figure 2.3
Figure 2.4
Figure 3.1
Figure 3.2
Figure 3.3
Figure 3.4

Figure 3.5

Figure 3.6
Figure 3.7

Figure 3.8
Figure 3.9
Figure 3.10
Figure 4.1
Figure 4.2
Figure 4.3
Figure 4.4
Figure 4.5
Figure 4.6
Figure 4.7
Figure 4.8
Figure 4.9

LIST OF FIGURES

TITLE

Sources and pathways of PCPs adapted from (Ellis, 2006).

Typical procedures for environmental EPs analysis (Fatta et
al., 2007)

Coagulation-flocculation-sedimentation-filtration process
Flow chart for MLR

Framework of the Study

Steps in Solid-phase extraction (SPE)

SPE manifold used in this study.

Instrumentation of liquid chromatography (Kumar and
Vijayan, 2014)

Liquid chromatography mass-spectrometry of quadrupole
time-of-flight (LCMS- QTOF)

Graphic diagram of a typical GC-MS (Syed et al., 2014)

Gas Chromatography-Mass used in

this study

Spectrometry

Land use of Skudai River basin

Layout Plan at the Sultan Ismail Water Treatment Plant
Flow chart for MLR

Frequency detection of pharmaceutical compounds
Frequency detection of personal care product compounds
Frequency detection of endocrine-disrupting chemicals
Chemical structure of MTX

Detail land use for each catchment sampling point
Sampling point 1 (P1) Kg. Baru, Sedenak

Sampling point 2 (P2), Kg. Sengkang

Percentage of each class of EP detected at P1 and P2
Percentage of each class of EP detected at sampling points

P3-P6

X1V

PAGE

14

26
46
49
56
60
61

62

62
64

64
67
70
72
79
79
80
81
84
85
85
86

87



Figure 4.10
Figure 4.11
Figure 4.12
Figure 4.13
Figure 4.14
Figure 4.15
Figure 4.16
Figure 4.17

Figure 4.18
Figure 4.19
Figure 4.20

Figure 4.21
Figure 4.22
Figure 4.23

Figure 4.24

Figure 4.25

Figure 4.26
Figure 4.27
Figure 4.28

Figure 4.29

Figure 4.30
Figure 4.31
Figure 4.32

Sampling point 3 (P3), Taman Mewah

Sampling point 4 (P4), Kg. Pertanian

Sampling point 5 (P5), Taman Saleng

Sampling point 6 (P6), bridge to Senai Airport
Sampling point 7 (P7), Lee Rubber Plantation
Sampling point 8 (P8), SIWTP Water Intake
Percentage EPs detected at sampling points P7 and P8

Concentration of styrene and the standard deviation of each
set

Layout water Treatment Plant and sampling point intake
EPs pollutants found in SIWTP (frequency detection in %)

Flocculation mechanism in water treatment systems
(‘Flocculation Goal and Mechanisms of Flocculation
Sweep-Floc Coagulation Goal and Mechanisms of
Flocculation’, 2021)

THM Formation after chlorination (Brown ef al., 2011)
Flow chart for MLR

Residual against Variable Plots for (a) Triazine, b) turbidity
with nine samples and c) turbidity with 26 samples.

Relationship between Triazine Removal (%) and Turbidity
Removal (%) after PAC addition.

Plots of turbidity and triazine removal against the predicted
values

3D plots for Turbidity Removal, NTU and PAC
3D plots for Turbidity Removal and PAC

3D plots for Turbidity Removal and NTU3D plots for
Turbidity Removal and NTU

Curve-wise relationship for Alum dosage (mg/L) and
turbidity (NTU)

3D plots for triazine removal against PAC
3D plots for triazine removal against initial triazine

3D plots for Triazine Removal against Initial Triazine and
PAC

XV

88
88
89
90
91
92
93

94
97
98

102
104
105

112

113

115
117
117

118

119
121
121

122



APCI
APPI
AOP
BOD
BPA
COD
CWs
DDT
DEET
ED
EDC
ELISA
EP
GAC
GC
GCMS
HAAs
HNO3
HPLC
HFLPME
IT
LCMS
LLE
LLME
LSM
MEKC
MF
MLR
MPR
MATLAB

LIST OF ABBREVIATIONS

Atmospheric pressure chemical ionisation
Atmospheric pressure photoionisation
Advance Oxidation Processes

Biological Oxygen Demand

Bisphenol A

Chemical Oxygen Demand

Constructed wetlands
Dichloro-diphenyl-trichloroethane

N, N-Diethyl-meta-toluamide
Electrodialysis

Endocrine Disrupting Chemical
Enzyme-linked immunosorbent assays
Emerging Pollutants

Granular Activated Carbon

Gas chromatography

Gas Chromatography Mass Spectrometry
Halo Acetic Acids

Nitric Acid

High-Performance Liquid Chromatography
Hollow fibre liquid-phase microextraction
Ion Trap

Liquid Chromatography and Mass Spectrometry
Liquid-liquid extraction

Liquid-liquid microextraction

Least Square Method

Micellar electrokinetic chromatography
Microfiltration

Multiple Linear Regression

Multivariate Polynomial Regression

Multi-paradigm Numerical Computing Environment

XVvi



MPR - Multivariate Polynomial Regression

NaOH - Natrium Hydroxide

NF - Nano-Filtration

NOM - Natural Organic Matter
NSAIDs - Non-steroidal Anti-inflammatory Drug
NTU - Nephelometric Turbidity Unit
oC - Organochlorine

PAEs - Phthalate esters

PFCs - perfluorochemicals compounds
PMRs - Photocatalytic Membrane Reactors
RO - Reverse Osmosis

RSM - Response Surface Methodology
SPE - solid-phase extraction

SPME - solid-phase microextraction
STP - Sewage Treatment Plant

THM - Trihalomethanes

TOC - Total Organic Compound

TC - Total Coliform

UF - Ultrafiltration

uv - Ultraviolet

VA - Veterinary antibiotics

WTP - Water Treatment Plant
WWTPs - Wastewater Treatment Plants
Zn (II) - Zinc ions

xXvii



B1 B2
B11 P22
B12
E(y)

ng/L
png/L

LIST OF SYMBOLS

Linear effect variables

Quadratic effect parameters

Interaction effect parameter

Regression function

Concentration of the moles of solute equal to molarity
Nanogram per Litre

Microgram per Litre

Volume of Solution

xviil



LIST OF APPENDICES

APPENDIX TITLE

Appendix A LCMS-QTOF Results (Qualitative Analysis Report)
Appendix B Results computed from the raw LCMS-QTOF data
Appendix C  Drinking Water Quality Standard Malaysia (MOH)

X1X

PAGE
145
239
267



CHAPTER 1

INTRODUCTION

1.1 Background of the Study

Water demand in Malaysia was projected to increase by 113% to 20,338
m3/day in 2020 (Fulazzaky et al., 2010). Such an increase in demand indicates the
importance of protecting the quality of raw water. This is because slight contamination
or deterioration of water quality can lead to the scarcity of water resources and
jeopardise the water supplied to the consumers. Besides the conventional organic and
inorganic pollutants, emerging pollutants (EPs) can contribute to the contamination or
deterioration of water quality. These newly detected contaminants are classified as EPs

or also known as contaminants of emerging concern (CEC).

Emerging pollutants are synthetic or naturally occurring compounds that are
currently detected in the aquatic environment. These compounds have been detected
in their original form or sometimes as metabolites. These include natural organic
matter (NOM), veterinary antibiotics and hormones (Ho et al., 2014) and various
classes of micro-pollutants such as pharmaceuticals and personal care products
(PPCPs), pesticides, estrogenic hormones, polyaromatic hydrocarbon, dioxins,
bioactive chemicals, polymers and polychlorinated compounds (Omar et al., 2019;
Ismail et al., 2020). Due to their ability to alter the normal function of the endocrine
systems in human and animals, some of them are also known as endocrine-disrupting

chemicals (EDC).

Typically, some of the outlined chemical compounds and their metabolites are
naturally present in water bodies. Numerous synthetic forms or derivatives are
produced from daily human activity. These essential compounds include biocides,
medications, and pesticides. Other notable household or general use chemicals include

flame retardants, plastics and cleaning products for furniture.



Depending on the type and characteristics of the EPs, detection of the
compounds in a water sample is normally carried out using high end
spectrophotometers such as Gas Chromatography-Mass Spectrometry (GCMS) and
Liquid Chromatography-Mass Spectrometry (LCMS). The detection depends on the

sensitivity of the equipment, which is improving with time.

The presence of EPs has been reported in several studies in Malaysia. Omar et
al., (2019) evaluated the occurrence and level of selected emerging organic
contaminants (EOCs) in fish and mollusc samples from the estuary of the Klang River.
The findings demonstrated the presence of diclofenac, bisphenol A, progesterone, and
amoxicillin with diclofenac and progesterone gave the highest concentrations in fish
and mollusc samples ranging from 1.42 ng/g to 10.76 ng/g and from 0.73 ng/g to 9.57
ng/g, respectively. Although their findings will unlikely pose any health risk to
consumers, this preliminary result is an important finding for pollution studies in

Malaysian tropical coastal ecosystems.

Praveena et al., (2019) studied the presence of nine pharmaceutical residues in
drinking ~ water  (amoxicillin, caffeine, chloramphenicol, ciprofloxacin,
dexamethasone, diclofenac, nitrofurazone, sulfamethoxazole, and triclosan) at the
Putrajaya residential area in Malaysia. The authors found the presence of
pharmaceutical residue concentrations up to 0.38 ng/L, with the highest concentration
of caffeine (0.38 ng/L) and the lowest concentration of diclofenac (0.14 ng/L). Based
on the findings, the authors conclude that the nine pharmaceuticals are not only
ubiquitous in daily drinking water but can increase the likelihood of potential human

health risks.

Over the years, the growing existence of these micropollutants has become a
source of concern for governments, academia, and industry around the globe on their
potential of causing harmful effects on human health, animals, and the ecosystem.
Furthermore, the progressively multifaceted mixture of these chemical compounds is
seeping into the drinking water supplies obtained from water bodies. Studies have
shown that long-term exposure to these chemical compounds even at low

concentrations can potentially result in catastrophic effects on humans, animals, and



the environment. It has also become evident that the mixtures of these compounds and
chemical substances in natural water bodies can result in complex, additive, and new
stressor effects (Jokiel et al., 2004). The presence of such chemicals has been reported